
Clemson University
TigerPrints

All Dissertations Dissertations

5-2016

N-Nitrosodimethylamine in Drinking Water:
Temporal Formation Potential Patterns in Source
Waters and Treatability of Precursors
Habibullah Uzun
Clemson University, huzun@clemson.edu

Follow this and additional works at: https://tigerprints.clemson.edu/all_dissertations

This Dissertation is brought to you for free and open access by the Dissertations at TigerPrints. It has been accepted for inclusion in All Dissertations by
an authorized administrator of TigerPrints. For more information, please contact kokeefe@clemson.edu.

Recommended Citation
Uzun, Habibullah, "N-Nitrosodimethylamine in Drinking Water: Temporal Formation Potential Patterns in Source Waters and
[...]
other side, integrated oxidation with Cl2 and ClO2 improved (~30-50%) the removal of 

polymer-derived NDMA precursors compared to individual application of those oxidants. 



164 

 

However, sufficient oxidant doses (ClO2=1.4 mg/L and Cl2=2.2 mg/L) were required to 

gain maximum benefits. Simultaneous use of Cl2 and ClO2 can be beneficial to decrease 

regulated THMs and ClO2
- formations compared to the use of either Cl2 alone or ClO2 

alone. However, the use of simultaneous oxidation significantly increased the formation of 

ClO3
- at pH 6.0 and 7.8. Therefore, the formation of ClO3

- can be the main concern for 

integrated oxidation with Cl2 and ClO2. 

 

Recommendations for Practical Applications 

 Characterize and understand NDMA FP patterns in the watersheds for identifying the 

sources of NDMA precursors and developing source control and/or use strategies. The 

presence of upstream reservoirs, wastewater treatment plant discharges, mixing 

conditions and other such factors will influence the NDMA FP levels at the intake(s) 

of a utility.  

 Do not rely on the patterns of THM FP and its surrogate parameters like DOC or UV 

to predict NDMA precursor patterns. DON is also not a good predictor of NDMA 

precursors. 

 Consider using multiple liner regression analysis such as developed in this study 

between DOC and log [sucralose] with NDMA FP, if correlations are to be developed 

between NDMA FP and water quality parameters, 

 Consider oxidation strategies and PAC adsorption for additional NDMA FP removal 

in addition to clarification process.  



165 

 

 Consider using ClO2 and/or Cl2 with the following strategies for wastewater impacted 

surface waters: i) simultaneous or sequentially (ClO2 first) use of ClO2 and Cl2 during 

conventional clarification (at pH ~6.0), ii) post-oxidation with ClO2 only (preferentially 

≥1 mg/L) at pH ~ 8.0, and iii) simultaneous use of ClO2 and Cl2 at pH 8.0.  

 Due to the possible future regulations of chlorate in drinking water, its formation during 

the integrated oxidation strategies using ClO2 needs to be assessed before the 

implementation.  

 Consider ClO2 and Cl2 to decrease NDMA FP in polymer-impacted waters (e.g., 

polyamine, polyDADMAC and polyacrylamide).  

 

Recommendations for Future Research 

 Other important sources of NDMA precursors and the effect of natural attenuation 

processes on such precursors need to be investigated considering watershed dynamics.  

 Possible reasons of higher variability observed in spring and summer months needs to 

be understood especially in anthropogenically and biologically impacted sources.  

 Responsible portion(s) of commonly used polymers that are forming NDMA and their 

fate during the clarification and filtration processes needs to be understood. 

 Types of amine precursors that can/cannot be deactivated by ClO2 or Cl2 oxidations at 

higher oxidation pH (>7.8) need to be investigated in depth considering the compound 

structures especially in WW-impacted waters. 

 Intermediates formed during the reaction of ClO2 and HOCl/OCl- and its effect on the 

deactivation of NDMA precursors need to be investigated.  



166 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDICES 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



167 

 

Appendix A 

Source Waters and Water Treatment Plants 

In this section, i) selected watershed characteristics for each source waters used by 

particular WTPs are evaluated and summarized in Table A.1, and ii) detailed water 

treatment configurations of WTPs are also presented. 

Water Treatment Plants 1 and 2 

Source Water Description for SW A: The intake of WTP 1 and WTP 2 is on a river 

(SW A) which is approximately 300 miles long. Two major cities, one upstream about 90 

miles from the intake and the other downstream, are located along the river. The 1988-90 

land cover data showed 56.9% of the basin in forest cover, 8.9% in wetlands, 2.1% in urban 

land cover, and 8.8% in agriculture. Agriculture is varied with mixture of animal operations 

and commodity production. Total farmland in the basin, approximately 797,183 acres, has 

declined rather steadily since 1982. Almost 75% of the farmland is in pasture. The 

remaining 25% is dedicated to growing cotton, peanuts, tobacco, grain such as wheat, 

sorghum, soybean, and millet. Livestock and poultry production is relatively intense in the 

river basin. Therefore, pesticides, fertilizers, and animal waste may constitute the potential 

sources of NDMA precursors in the river watershed. 

The basin is around 9,850 square miles and the flow of the river is controlled by an 

upstream dam, where the level is controlled by releases from two upper reservoirs. The 

minimum flow in the river is 2,000 and 2,300 million gallon per day (MGD) during the 

winter and summer months, respectively. Water released from the lakes is generally low in 

organic carbon, but inflow from swamps above the intake, due to high release rates, may 



168 

 

result in high organic levels (TOC 8-15 ppm) in water. The river receives industrial 

discharges from paper/chemical companies with about 60 MGD permitted flow and 

wastewater discharges with about 90 MGD flow. They are located at least 85 miles away 

from the intake of WTP 1 and WTP 2.  

The raw water from the river is pumped into a 60 acre reservoir (180 MG capacity) 

before entering WTP 1 (Figure A.1). Water is drained from that reservoir into canal at a 

rate up to 4 MGD, depending on the reservoir level. This helps keeping the reservoir water 

“fresh” and reduces algal growth. WTP 2 receives water from a pond located at the end of 

a long canal. 

 

 

Figure A.1. The intake system of WTP 1 and WTP 2. 

 



169 

 

Table A.1. Summary of selected characteristics for each source water. 

 Watershed land usage Possible nitrosamine precursor source 

Source Type 
Forest 

% 

Wetland 

% 

Urban 

% 

Agriculture 

% 
Non-point source Point source 

A River ~57 ~8 ~2 ~8 o Livestock, Poultry Production  

o Paper/chemical industries discharge ~ 60 
MGD (~ 85 miles away from intakes). 

o Domestic discharge ~90 MGD (~ 85 

miles away from intake). 

D Reservoir ~70 ~7 ~11 ~5 o N/A 
o Minor industrial <1 MGD. 

o Minor domestic discharges <1 MGD. 

E River ~46 
~21 (swamp) 

~13  (marsh) 
~0.5 ~6 

o Spray irrigation system.  

o Seven mining activities.  

o Minor industrial discharge. 
o Domestic discharge ~9 MGD (~ 40 miles 

away from intake). 

F Lake ~54 ~1  (forested) ~3.1 ~11 

o Septic tanks, forested land practices,  
agricultural activities, urban runoff, spray 

irrigations, spray field, tile filed, low 

pressure irrigation. 

o Two minor domestic discharge <1 MGD.  

G River ~59 ~3 (forested) ~21 ~13 
o Agricultural activities,  urban runoff,  land 

disposal and mining activities.  

o Industrial discharge from nuclear station 

o Nine minor industrial discharges. 

o Two minor domestic discharges. 

H 
I 

J 
K 

Reservoir 
Lake 

River 
Reservoir 

~90 None None ~8 
o Run off from pastures, animal operations, 

recreational waste. 
o None 

L Lake ~78 ~0.1 (swamp) ~4 ~7 
o Some recreational destinations (e.g., fishing, 

boating, swimming, sailing) 
o None 

M Lake ~89 ~0.1 (forested) ~3 ~5 o None o None 

N Lake ~83 ~0.6 (swamp) ~5 ~9 o None o None 



170 

 

Water Treatment Plant Process Trains and Typical Operational Conditions for 

WTP 1: The capacity of WTP 1 is 16 MGD. The treatment process train consists of pre-

treatment steps (PAC and chlorine), coagulation-flocculation, sedimentation, filtration, 

post-disinfection, and storage (Figure A.2). Under a typical operational condition, water 

residence time is approximately 1 hour between the intake and filters, and 2-3 hours in the 

clearwell. Intake.  The raw water from SW A is pumped into the reservoir at a rate of 3 to 

9 MGD. Water is drained form the reservoir, which has 180 MG capacity, into the canal at 

a rate up to 4 MGD and transmitted to the plant for the treatment. The sampling location 

SW B was selected to monitor the water quality at the plant influent. Pre-treatment.  PAC 

may be added before pre-oxidation. Cl2 may be used at the dose of 0.8 ppm, as needed 

basis, to prevent any algae growth and other microbial activities in the treatment basins, 

pipes and conduits. 

 

 

Figure A.2. Schematic diagram of WTP 1. 



171 

 

Coagulation-Flocculation. Water goes through rapid mix and 4-stage flocculation and then 

is split into two identical and parallel process trains. During normal operations, the plant 

uses both trains. Under a typical operation condition, alum (28 ppm), lime (3-4 ppm), and 

Optimer Nalco Pulv 8110 (~0.02 ppm) is added in the pre-chemical feed station. The pH 

is maintained around 6.2 in the rapid mixers. Sedimentation. The plant has plate settlers. 

The basin sludge goes to the alum ponds then the supernatant is discharged to the 18 mile 

canal. After the clarifiers, about 1.0 ppm NaOCl is added in water to maintain residual 

targets of 0.10-0.15 ppm in the filter effluents. When manganese levels exceed 0.06 ppm, 

the pre-filter chlorine is increased to maintain 0.20-0.25 ppm in the filter effluents. 

Filtration. Suspended particles and flocs in water after the settlers are removed by the dual 

media filters consisting of anthracite and sand. The filter backwash water, after settling in 

lagoons, is discharged to the canal. The plant has also a small RO system that is used as 

needed basis to supply water to a nearby power plant. RO effluent is not mixed with the 

treated water and not pumped to the distribution system. Post-oxidation and storage. 

Chlorine (2.5-3.0 ppm of NaOCl), fluoride, and corrosion inhibitor (Ortho/Poly phosphate 

blend 50/50) are added. Then, lime is added just before the transfer station to the clearwell. 

In the clearwell with 4 MG capacity, the detention time is approximately 7-8 hours under 

typical flow conditions. NH3 is added after the clearwell with a target Cl2:NH3 weight ratio 

of 4:1 to maintain combined chlorine residual of 2.5-3.0 ppm at the point of entry (POE).  

 

 



172 

 

Water Treatment Plant Process Trains and Typical Operational Conditions for 

WTP 2: The capacity of WTP 2 is 24 MGD. The water treatment process train consists of 

raw water intake, PAC addition, coagulation-flocculation, sedimentation, filtration, post-

oxidation, and storage (Figure A.3). Under a typical operation condition, water detention 

times are about 6 hours between the intake and filters, and 1.5 to 4.5 hours in the clearwells 

Intake. The raw water is pumped from the pond at the end of the canal into the plant. The 

sampling location (SW C) was selected to monitor the water quality at the plant influent. 

Coagulation-Flocculation. Before rapid mixing, plant water is split into two identical 

process trains with the same configuration, the same operation, and similar performance. 

PAC (up to 7 ppm) may be added for taste and odor control. 

 

 

Figure A.3. Schematic diagram of WTP 2. 

 



173 

 

During normal operations, WTP 2 uses both trains in parallel. About 40 ppm of alum is 

used along with lime (~10 ppm), and pH is maintained at 5.6 to 6.4 in the rapid mixers. 

Optimer Nalco Pulv 8110 (~0.02 ppm) is added in the fifth basin of the flocculation unit. 

Sedimentation. The plant has lamella settler type clarifiers. Settled flocs are removed and 

piped to a WWTP. After sedimentation, 0.9-1.0 ppm of NaOCl is added to maintain a target 

of ~0.10 ppm in the filter effluents. Filtration. The plant has dual media filters that consist 

of anthracite and sand. The filter backwash water, after settling in lagoons, is discharged 

back to the pond. Post-oxidation and storage. Clarified and filtered water passes through 

two clearwells with 1.5 MG and 3.0 MG capacity, respectively, and the detention time is 

approximately 1.5 to 4.5 hours. Then, NH3 is added at the Cl2:NH3 weight ratio of 4:1 to 

maintain 2.0-2.5 ppm combined chlorine residual at POE. Other additives in the clearwells 

are fluoride to prevent tooth decay, and Ortho/Poly phosphate 50/50 as a corrosion 

inhibitor. The treated water is pumped to the distribution system. 

Distribution Systems for WTP 1 and WTP 2: The distribution system is divided in 

two areas; North of Broad (NOB) and South of Broad (SOB). WTP 2 serves the NOB and 

supplements WTP 1 to the SOB, although the capability to connect the two sides of the 

system and the use of either WTP 1 or WTP 2 to supply the entire system in the event of 

an emergency are optional. Three groundwater wells are used for the peak periods in the 

SOB area. These wells have excellent water quality that can be used with only chloramine 

disinfection. The NOB system has 7.9 MG of storage in 14 elevated/ground tanks. The 

SOB system has 4.5 MG of storage in 7 elevated/ground tanks. Fifty percent of the NOB 

system has <1 day of detention time, 35% 2-3days, and 15% >4 days. Sixty five percent of 



174 

 

the SOB system has <1 day of detention time, 30% 2-3 days, and 5% >4 days. The 

distribution system sampling locations for the two WTPs in this study were carefully 

selected to assure that the water at each location is fed from one single plant. The WTP 1-

c site represents the longest detention time from WTP 1 with a typical detention time of 1 

day, while WTP 2-c is fed from WTP 2 with a typical detention time of 5 days. 

Water Treatment Plant 3 

Source Water Description for SW D and SW E: WTP 3 has two water sources, 

SW D and SW E. The plant typically withdraws 95% of its raw water from SW D and 5 % 

from SW E. The source of SW D reservoir is an upstream river whose watershed occupies 

49,168 acres. Land use/land cover in the watershed includes 70.7% forested land, 11.9% 

urban land, 7.5% forested wetland, 5.1% agricultural land, 3.0% scrub/shrub land, 1.4% 

water, and 0.3% barren land. There are a total of 87.3 stream miles, 287.1 acres of lake 

waters, and 80.3 acres of estuarine areas in this watershed. Water quality variation may be 

attributable to both point and nonpoint sources. The national pollutant discharge 

elimination system (NPDES) permits exist of three point sources, among them are 

classified as minor (i.e., <1 MGD) industrial and minor domestic. 

Another source water of WTP 3 is a river (SW E) whose watershed occupies 

159,521 acres of the coastal plain and coastal zone regions. Land use/land cover in the 

watershed includes 46.4% forested land, 21.6% forested wetland (swamp), 13.8% non-

forested wetland (marsh), 9.0% water, 6.1% agricultural land, 2.6% barren land, and 0.5% 

urban land. There are a total of 143.3 stream miles, 132.1 acres of lake waters, and 8,683.1 

acres of estuarine areas in this watershed. Average annual stream flow on SW E is 1,690 



175 

 

MGD. There are one minor industry NPDES permit, two listed non-point sources, spray 

irrigation systems, and seven mining activities (sand/clay as type of minerals). Also, there 

is domestic discharge ~9 MGD (~ 40 miles away from intake). 

Water Treatment Plant Process Trains and Typical Operational Conditions for 

WTP Three: WTP 3 has been designed with a capacity to produce 118 MGD and produces 

an average of 58 MGD (Figure A.4). Intake. The plant typically withdraws 95% of its 

demand from SW D and 5 % from SW E. PAC is added at the pump station to control taste 

and odor as needed basis. Coagulation-Flocculation. The flow is split into two parallel and 

identical trains. The plant uses alum for coagulation at a typical dose of 40-50 ppm. The 

pH is maintained at 5.9-6.1. Polyacrylamide (Nalco 8170, ~0.03 ppm) is added in the fourth 

basin of the flocculation unit. Sedimentation.  Clarifiers are used to separate flocs from 

water. After the clarifiers, ClO2 is added at the top of the filters at a dose ranging from 0.1 

to 0.3 ppm. Filtration. The plant has multimedia (anthracite, sand, gravel) rapid deep bed 

filters. Since the utility`s research has found ClO2 to be beneficial on filter run time, ClO2 

is added on top of the filters. After the filters, fluoride and corrosion inhibitor (H3PO4) are 

added. Post-oxidation with ClO2 and/or Cl2. To obtain Ct credits, the plant used ClO2 after 

the filters in two clearwells (#2 and #3) in the first 6 months of the monitoring study. After 

six months, Cl2 was applied simultaneously in addition to ClO2. The oxidant doses applied 

to clearwells were in the range of 0.2-0.7 ppm for ClO2, and 0.4-1.0 ppm for Cl2. After 

these two clearwells, caustic, chlorine and ammonia are added at clearwell #3 effluent, 

while lime, chlorine, and NH3 are added at clearwell #2 effluent. Clearwell #4 serves as 

storage. The effluent pH of water leaving the plant is in the range of 8.0 to 8.5. 



176 

 

 

Figure A.4. Schematic diagram of WTP 3. 

Distribution System for WTP 3: The sampling location selected for this study is 

one of the longest residence time locations in the distribution system with an average 

detention time of ~15 days at typical operations. However, the water age can be higher 

depending on demand fluctuations.  

Water Treatment Plants 4 and 5 

Source Water Description for WTP 4 and SW F:  The two upper river watersheds 

merge to form the headwaters of a lake (SW F). Land use/land cover in the watershed 

includes 54.3% forested land, 29.1 % water, 11.7% agricultural land, 3.1 % urban land, 1.1 

% forested wetland (swamp), 0.6% barren land, and 0.1 % non-forested wetland (marsh). 

The lake's watershed is 1,193 square miles.  

There are some point and nonpoint discharges around the lake. These discharges include 

pesticides/herbicides, volatile organic carbon (VOCs), and some other compounds. There 



177 

 

is also considerable number of septic tanks around the lake. SW F receives two minor (<1 

MGD) domestic WWTP discharges. The non-point sources include land application, land 

disposal, and mining activities. The land application activities include spray irrigation, 

spray field, tile field and low pressure irrigation, All these sources have potential domestic 

pollutants. In addition, there are one closed domestic landfill and two shale mining facilities 

within the lake watershed. Other possible non-point sources include forested land, urban 

land, agricultural land, and forested wetland. Forested land practices associated with road 

access, harvest, and regeneration of timber may cause addition of sediment, nutrients, 

organics, elevated temperature, and pesticides. Pesticides, fertilizers, animal waste, and 

sediment are potential sources due to agricultural activities. The major pollutants are found 

in runoff from urban areas include sediment, nutrients, oxygen-demanding substances, 

heavy metals, petroleum hydrocarbons, pathogenic bacteria, and viruses.  

Water Treatment Plant Process Train and Typical Operational Conditions for 

WTP 4: The capacity of WTP 4 is 75 MGD and the daily average is typically 35 MGD. 

The water treatment process train consists of raw water intake, pre-treatment, coagulation-

flocculation, sedimentation, filtration, post-oxidation, and storage (Figure A.5). Water 

detention time between the intake and clearwells influent is about 11 hours at the typical 

flow rate of 35 MGD. Intake. The raw water is pumped into the treatment plant from a 

midpoint elevation in the raw water pump station to minimize swings in water quality 

throughout the year. The intake is equipped with screens to keep floating debris, plants, 

and fish away from the plant. Pre-treatment. ClO2 is used as primary disinfectant at 1.0-

1.5 ppm at the raw water pump station. About 2-3 ppm (or higher depending on MIB and 



178 

 

geosmin levels) of PAC is also added at the same location as needed basis. Before the rapid 

mixing, 1.0 ppm of Cl2 is added to keep the basins clean and as a backup oxidant in case 

the ClO2 feed system experiences any problem. The time interval between ClO2/PAC and 

Cl2 addition is approximately 10 minutes at 35 MGD. Operating residual is maintained at 

0.5-1.5 ppm in the rapid mixing basins 1 and 2. Coagulation-Flocculation. Before the rapid 

mixing, plant water is split into two parallel process trains with the same configuration, 

same operation, and similar performance. During normal operations, the plant uses both 

trains. Average doses of 25-30 ppm alum is added into water at the control building. The 

target pH is maintained at 6.2. In the rapid mixing unit, typically 0.25 ppm of cationic 

polyacrylamide polymer (Sedifloc 400C, maximum allowed dose of 3 ppm) is added. The 

water detention time is typically around 10 minutes between the intake and the rapid 

mixing. Sedimentation.  Settled flocs at the bottom are removed and piped to a WWTP. 

After sedimentation, 0.5-1.0 ppm of Cl2 is added to maintain a target 0.3 ppm of chlorine 

residual. Filtration. The filters are designed as dual media consisting of anthracite and 

sand. Post-oxidation and storage. Before clearwells, 3.5 ppm of Cl2 is added. There are 2 

clearwells with 5 MG capacity in series. The detention time is approximately 96 and 205 

minutes at maximum flow of 75 MGD and average flow of 35 MGD, respectively. 

Immediately after the clearwells, NH3 is added to maintain 3.2-3.5 ppm of combined 

chloramines at POE. The typical Cl2:NH3 weight ratio is 3.5-4.0:1. Other additives in the 

clearwells are lime for pH adjustment, fluoride to prevent tooth decay, and orthophosphate 

for corrosion control. The pH ranges from 7.8 to 8.2 at POE.  



179 

 

Distribution Systems for WTP 4: Maximum water age in the distribution system is 

approximately 4 days. One of the longest detention points on the distribution system was 

selected for sampling in this study. 

 

 

Figure A.5. Schematic diagram of WTP 4. 

Source Water Description for WTP 5 and SW G: The source water of WTP 5 is 

a river (SW G) which is approximately 274 miles long. The river watershed occupies 

148,599 acres. Land use/land cover in the watershed includes 59.4% forested land, 21.4% 

urban land, 13.0% agricultural land, 3.0% forested wetland, 2.0% water, 0.8% barren land, 

and 0.4% scrub/shrub land. In 2007, the flow rate (annual minimum 7-day average stream 

flow with a 10-year recurrence interval) of the river was 394 MGD.  

In this watershed, point sources are primarily WWTPs and industrial dischargers. 

The river receives one major industrial discharge from a nuclear station and nine minor 



180 

 

industrial discharges from hydro station, quarry, nuclear training center, brick, vulcan 

materials, and creek tributary. Two major and one minor discharges are coming from 

domestic wastewater treatment utilities. The closest upstream wastewater discharges are a 

county WWTP (10 miles upstream) and a city WWTP (13 miles upstream) with about 6 

MGD and 1.5 MGD permitted flow, respectively. The non-point sources include land 

disposal and mining activities. In the river watershed, there are three closed domestic and 

four closed construction and demolition (C&D) dump and landfill sites, one closed sanitary 

landfill site, three inactive C&D landfill sites, one inactive composting facility, four active 

C&D landfill sites, one active incinerator facility, one active land application, and two 

proposed construction and landfill activities. Other possible non-point sources include 

forested land, urban land, agricultural land, and forested wetland. Forested land practices 

associated with road access, harvest, and regeneration of timber may cause addition of 

sediment, nutrients, organics, elevated temperature, and pesticides. Pesticides, fertilizers, 

animal waste, and sediment are potential sources of agricultural activities. The major 

pollutants are found in runoff from urban areas include sediment, nutrients, oxygen-

demanding substances, heavy metals, petroleum hydrocarbons, pathogenic bacteria, and 

viruses.  

Water Treatment Plant Process Trains and Typical Operational Conditions for 

WTP 5: A canal of 3-4 miles diverts water from the river to the treatment plant intake. The 

capacity of WTP 5 is 71 MGD and the daily average operational flow rate is typically 35 

MGD. The water treatment process consists of raw water intake, pre-treatment, 

coagulation-flocculation, sedimentation, filtration, post-oxidation and storage (Figure 



181 

 

A.6). Water detention time between the raw water vault and clearwells is about 9 hours at 

the typical flowrate of 35 MGD. Intake. The intake is located on the canal, and the water 

is collected in a reservoir which has 70 MG capacity with approximately 1 day detention 

time. However, due to piping of the water in and out of the reservoir, the utility anticipates 

that the real residence time is much shorter than one day. The main purpose of the reservoir 

is storage for emergencies. Pre-treatment. ClO2 is used as primary disinfectant at 1.0-2.0 

ppm in the raw water vault. At the same location, approximately 1 ppm of Cl2 is also added. 

The goal is to have a target Cl2 residual of 0.3-0.5 ppm at the sedimentation basin effluent 

flume. Coagulation-Flocculation. Alum (average alum dose of 22 ppm) and PAC (2 ppm 

or higher depending on MIB/geosmin levels) are added at the rapid mixing basin. Cationic 

polyacrylamide polymer (Sedifloc 400C, average dose of 0.25 ppm) is added at the 

beginning of the third stage flocculator). Target pH for coagulation-flocculation is 6.2-6.5. 

Sedimentation. Settled flocs at the bottom are removed and piped to a WWTP. After 

sedimentation, 0.5-1.0 ppm of Cl2 is added on top of the filters.  Filtration: The filters are 

designed as dual media consisting of anthracite and sand. Post-oxidation and storage. After 

the filters, Cl2 and NH3 are added to maintain 3.2-3.5 ppm combined chloramines at POE. 

The target Cl2:NH3 weight ratio is 4.0:1. Then, water enters in two clearwells having 3 MG 

capacity in parallel. The detention time at the typical flow of 35 MGD is 2 hours. Other 

additives added before entering clearwells are lime, fluoride, and orthophosphate. The pH 

is 7.8-8.2 at POE.  

 



182 

 

 

Figure A.6. Schematic diagram of WTP 5.  

Distribution Systems for WTP 5: Maximum water age in the distribution system is 

approximately 5 days. One of the longest detention points on the distribution system was 

selected for sampling in this study. 

Water Treatment Plants 6 and 7 

Source Water Description: SWs H, I, J and K: The primary water source of WTP 

6 is a river (SW J) which is fed by a 412-acre lake (SW I) approximately 8 river miles 

upstream the treatment plant (Figure A.7). A small creek which flows from a pond (SW 

H) is a tributary that contributes in the range of 5 to 30% flow in the river. There is another 

source water that comes from SW K (137-acre reservoir). WTP 6 receives water from both 

SW J and SW K, while the source water for WTP 7 is SW K alone. As there are no point 

sources in the river watershed upstream of the WTPs, potential NDMA precursor loadings 

can be attributed to nonpoint sources. The land use in the watershed is 90.9% forest, 7.9% 



183 

 

agriculture/grass, and 1.3% other. Runoff from pastures, animal operations, and 

recreational waste can be potential sources of NDMA precursors in these source waters. 

Historically, there has been high level of biological activities (i.e., algae growth during 

summer) in the pond SW H.  

 

 
 

Figure A.7. Water sources of WTP 6 and WTP 7. 

 

 

The utility is operating a conventional treatment plant (WTP 6) and a newly built 

microfiltration plant (WTP 7) which began operation in September 2012. The process flow 

diagram and typical operational conditions of the plants are shown in Figures A.8 and A.9.  

Water Treatment Plant Process Trains and Typical Operational Conditions for 